
 

86039870-F 08/15/11 
PRV NO. 980188                                                                       

 

For commercial use only 
 

MODEL: UPV12 
               10120330 





GROUNDING INSTRUCTIONS 
 

 
This appliance must be grounded.  If it should malfunction or breakdown, grounding provides 
a path of least resistance for electric current to reduce the risk of electric shock.  This 
appliance is equipped with a cord having an equipment-grounding conductor and grounding 
plug.  The plug must be inserted into an appropriate outlet that is properly installed and 
grounded in accordance with all local codes and ordinances. 
 
 

WARNING 
 
Improper connection of the equipment-grounding conductor can result in a risk of electric 
shock.  Check with a qualified electrician or service person if you are in doubt as to whether 
the outlet is properly grounded.  Do not modify the plug provided with the appliance – if it will 
not fit the outlet, have a proper outlet installed by a qualified electrician. 
 
This appliance is for use on a nominal 120-volt circuit, and has a grounded plug that looks 
like the plug illustrated in sketch A.  A temporary adaptor that looks like the adaptor 
illustrated in sketches B and C may be used to connect this plug to a 2-pole receptacle as 
shown in sketch B if a properly grounded outlet is not available.  The temporary adaptor 
should be used only until a properly grounded outlet (sketch A) can be installed by a 
qualified electrician.  The green colored rigid ear, lug, or the like extending from the adaptor 
must be connected to a permanent ground such as a  properly grounded outlet box cover.  
Whenever the adaptor is used, it must be held in place by a metal screw. 
 
Note: In Canada, the use of a temporary adaptor is not permitted by the Canadian Electrical 
Code. 
 

GROUNDING 
PIN

GROUNDED 
OUTLET

ADAPTER

METAL SCREW TAB FOR 
GROUNDING SCREW

GROUNDED
OUTLET BOX

(A) (B) (C)









pvince
Line

pvince
Line



pvince
Text Box



PARTS LIST / U-VAC UPV12 / 120V PARTS LIST / U-VAC UPV12 / 120V 
 



PARTS LIST / U-VAC UPV12 / 120V 

 

 

POS PRODUCT CODE PRV NO. DESCRIPTION 

1 86142480 5632CT HANDLE W/CORD U-VAC 
2 86142350 5297EW HANDLE GRIP 
3 86141960 5359DG GROMMET, DK GRY 
4 86140390 5836DG CORD, POWER GRY U-VAC 
5 86145490 0532DG SWITCH CAP DK GRY (INCLUDES ITEMS 6 AND 7) 
6 86145670 5160HG SWITCH CAP 
7 86145690 5161DG SWITCH CAP HOLDER 
8 86139280 5162 CABLE CLAMP 
9 86016900 0103ER SCREW C 3,9x16 

10 86137780 0846 ANTISTATIC-WIRE 
11 86142310 5256ER HANDLE CABLE 3WIRE W/CONNECTOR 
 12 86147140 0129 SCREW, M4 x 12MM 
 13 86142300 5187 HANDLE TUBE  
 14 86147030 0102 SCREW M3,9x13 MM DIN 7981   
 15 86142650 5040HG HOSE, SENSOR GRY 
 16 86141540 5045DG EXTENSION TUBE DK GRY 
 17 86293460 5803DG COVER, DK GRY 
 18 86145340 5319 SPRING, BAG HOLDER  
19 86140820 5706DG COVER RELEASE, DR GRY 
20 86138050 5324 BAG HOLDER  
21 86144770 5360 SAFETY CATCH, BAG HOLDER 
22 86144760 5091 SAFETY CATCH SPRING 
23 86141880 5809CT FRONT COVER CPL. 
24 86000500 5300 SENSOR FILTER BAG PACK 
25 86005220 5301ER MICRO HYGIENE FILTER 
26 86142900 5380DG INTERNAL COVER, DK GRY 
27 86139290 5164 CABLE CLAMP 
28 86141620 5208 FILTER SAFETY CATCH 
29 86145320 5210 SPRING (MICRO FILTER CATCH) 
30 86139970 1073 CLAMP 
31 86142290 5099 HANDLE LOCK PLATE 
32 86143130 5098DG LOCK CATCH, DK GRY 
33 86143060 0187 LOCK PIN  
34 86139440 5145DG CARRYING HANDLE, DK GRY 
35 86145350 5146 STOP SPRING (HOOK) 
36 86139260 5144HG CABLE HOOK LT GRY 
37 86144620 5424DG RETAINING RING, DK GRY 
38 86141240 5281DG DUST BAG HOUSING 
39 86139980 1823DG ATTACHMENT CLIP 
40 86145280 5084 SPRING FOR LOCKING ROD 
41 86142880 5255ER INTERNAL CABLE 
42 86139320 5266 CABLE CLAMP 
43 86144900 5043 SEAL 
44 86144930 5289 SEAL, FILTER TUBE 
45 86144910 5163 SEAL, FILTER BAG HOUSING NECK 
46 86140970 5085DG DUST BAG HOUS. BUMPER BASE, SSS 
47 86143110 5082DG LOCKING CATCH, DUST BAG HOUSING  
48 86143120 5083 LOCKING ROD, DUST BAG HOLDER 
49 86141180 5215CT DUST BAG HOUSING ASM, DK GRY 
50 86146290 1491DG UPHOLSTERY NOZZLE, DK GRY, SSS-PSS 
51 86140860 1092JE CREVICE NOZZLE 



PARTS LIST / U-VAC UPV12 / 120V PARTS LIST / U-VAC UPV12 / 120V 
 



PARTS LIST / U-VAC UPV12 / 120V 

 

 

POS PRODUCT  
CODE PRV NO. DESCRIPTION 

100 86144130 2831CT POWER HEAD COVER UPV 12, CPL. 
 101 86141400 2846 EXHAUST FILTER 
102 86141390 2820DG EXHAUST FILTER COVER 
103 86145910 2827UL SWIVEL NECK ASSEMBLY 
104 86143180 2886 MALE CONTACT HOLDER 
105 86149230 2494 CABLE CLAMP 
106 86147030 0102 SCREW M3,9x13 MM DIN 7981  
107 86139100 2835 BYPASS  VALVE 
108 86142790 0869 INTERNAL CABLE 
109 86145900 2825 SWIVEL NECK BEARING R.H. 
110 86145890 2824 SWIVEL NECK SUPPORT R.H. 
111 86146110 5479 SWIVEL NECK SUPPORT L.H. 
112 86146130 5717 SWIVEL NECK BEARING L.H. 
113 86143800 2890ER PCB  POWER SUPPLY 
114 86142780 0864 INTERNAL CABLE 
115 86310700 5713DG BRUSH ROLLER RELEASE 
116 86145290 5103 SPRING 
117 86137970 5051DG AXLE, ASSEMBLY 
118 86137990 5053 AXLE 
119 86293260 5059OR FOOT PEDAL 
120 86146570 2010 WHEEL RETURN SPRING  
121 86146660 5819DG WHEEL 
122 86140000 2014 CLAMP CONNECTING ROD (AXLE)  
123 86004950 5010WI BRUSH ROLLER  
124 86139040 5031DG BEARING BLOCK R.H. 
125 86144700 2869HG RUBBING PLATE 
126 86137700 2868OR ACCESS DOOR 
127 86138000 5303 ACCESS DOOR AXLE 
128 86145330 5304 ACCESS DOOR SPRING 
129 86143850 2861 PILE ADJUSTMENT AXLE 
130 86143910 5174DG PILE ADJUSTMENT WHEEL 
131 86137920 2849 AXLE CLAMP 
132 86144860 01010 SCREW M 4 x 6,DIN 7985 
133 86140620 2860HG COVER 
134 86146220 2833 THRUST MEMBER 
135 86143890 2862HG PILE ADJUSTMENT KNOB 
136 86146230 2834 THRUST MEMBER 
137 86140010 2856 CLAMP 
138 86145250 2867  SPRING 
139 86139720 2821DG CHASSIS, CPL. 
140 86138270 5411DG FRONT BOTTOM PLATE X1 CPL 
141 86144520 2829HG REAR BOTTOM PLATE G1, CPL 
142 86144850 0197 SCREW, M4X12  MM W/WASHER 
143 86146790 5401 WIRE TIE 
144 86146800 5402 WIRE TIE 
145 86138930 5005DG BUMPER 
146 86139400 05117S CARBON BRUSH SET  
146 86066210 05135ST THERMO SWITCH VAC 
146 86143630 5469 MOTOR 1000 W / 120 V 
147 86143620 5462 VACUUM MOTOR PULLEY 2MR 
148 86144710 5100 RUBBER MOUNTING 
149 86143490 2826BL MOTOR COVER 
150 86140610 2839SW COVER FOR AIR CHANNEL 
151 86145470 5129 SUPPORT LEVER 
152 86145460 5107 SUPPORT SPRING 
153 86143570 5112SW MOTOR PULLEY COVER 
154 86140150 2881ER COMPUTER CONTROLLER  
155 86147160 0107 SCREW 2.9 x 13 
156 86147190 0143 WASHER 3.2 
157 86145050 5464 SENSOR X4 CPL 
158 86143580 5117 MOTOR PULLEY 
159 86147050 0104 SCREW M3.9 X 25 MM 
160 86138240 5463 BELT 2MR-310-6 
161 86005000 5110 BELT 219 3M HTDII-6 
162 86138200 5766HG BEARING BLOCK L.H.  XP12 
163 86016900 0103ER SCREW C 3,9x16  
164 86146540 0140 WASHER, VS14/18 
165 86144840 0176TER SCR, M4 X 30 DIN 7985  (PKG 10) 



NOTES 

 


	ADP102E.tmp
	RETAINING RING, DK GRY

	ADP1043.tmp
	SCREW, M4X12  MM W/WASHER




